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FCC TEST REPORT
Report No. » LGN1-2012021
Applicant . Ericsson—-LG Co., Ltd.
Brand Name . Ericsson-LG
Product Name : IP Gigabit Video Phone
Model Name . LIP-9070
EUT Type . Unintentional Radiators — Digital device
Test Standards : FCC Part 15 Subpart B, ICES—-003:2004,
: ANSI C63.4-2009, CISPR 22:2008
FCC Classification : Class B
FCC Procedure : Verification
Test Results . Pass
Date of Receipt . Apr 25, 2012
Date of Test ! Apr 25, 2012 ~ Sep 5, 2012
Date of Issue . Sep 27, 2012

This report may apply only to the sample(s) tested. It is the manufacturer's responsibility to
assure that the additional production units of this product are manufactured with identical
electrical and mechanical components.

This device has been verified to comply with the applicable requirements in the FCC Part 15 and
was tested in accordance with the measurement procedures specified din ANS| C63.4-2009.

This test report consists of 46 pages in total. It may be duplicated completely for legal use with
the allowance of the applicant.

Tested by : Reviewed by :

Chan Moon Young—Ho Son
Senior Manager Principal Research Engineer

This form is only for use Ericsson-LG Co,, Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.



- Report No : LGN1-2012021
> @LG
ERICSSON Page 2 Of 46
Table of Contents
1.0 GENERAL INFORMATION «+eveereerreereesreesteiieitteieiteitteittette st ste ettt et et ebeeasstassteesseetaesteeebeeebesteesbeeseensenas 3
1.1 CLIENT INFORMATION #rreeveereeresresemreeeainteaseaneetetesesstetessessestessessessessesaessessesaessessssaesseessssessesnsensessesesnsens 3
1.2 TEST LABORATORY rveereeereerresreemremnientieitentteitesttesttestseseestsasesetsasessasesssassesssanasstessasensessestessseseessessesseesseeeans 3
1.3 GENERAL INFORMATION OF EUT weeereereereereereesueueruessenseieiensassesessessessesesssssssesessssssessssssssssssssssesssnsenes 3
1.4 OPERATION MODES AND CONDITIONS - eeevevereesrersesuesenuenuensenesiesieseiesiesesesseseesessssesssesssssessesssnsens 4
1.5 PERIPHERAL EQUIPIMENT :vreessessessessesemsessssse s 4
1.6 INPUT/OUTPUT PORTS «+ereeerersereseseuemsuntutitieietniititieietst ittt 4
1.7 INTERNAL OPERATING FREQUENCIES OF EUT rrreeeseesersemsemseissnissi i 4
1.8 SYSTEM CONFIGURATIONS :+veeveereerrerreemremrtentienteetesteeteetteteetesseete e eteestesseesseseebs et eseesesseeseessenseeneens 5
1.9 TEST CONFIGURATIONS :+rerveerrerreerseereesuearteiteeteittestesttesseestsestestesateseettesseessesteesssessessessesseeseeseeseetseeseeseens 5
1.10 MODIFICATIONS «++vevereereereereereeurressistestintessistessestesteseessese et eseesessesteesessess e s e s e st e e easeseeneereereeaesaeereaesae s ensens 5
2.0 TEST SUMMOARY veereeereemeemueaitenteaitt et et eete et ett ettt e et ete et e et e e as s ete e s e eas e eae e e be et s esseets et e e teersebeenseeneeensesreenseereeas 6
2.1 MEASUREMENT UNGCERTAINTY :+veereeereerreerueesuesrueiueieenieiteeiteenteetssessseesseessesnsessesnsesnsssnseessesssenseesesnsesnsens 6
3.0 EMISSION TEST «reveereerreerersreeruesuesueiisesteetenteettenteesteeteestseseassssseeaesse e beetsesaeeaseetesasesseereeeteereeebeeesesasenseensenseensereens 7
3.1 POWER-LINE CONDUCTED EMISSION -reereereereeremremsesumnteareaseesieeeteeseesesseeseeeessessesresseeneene e naeneeneenens 7
3.1.1 LIMITS OF POWER-LINE CONDUCTED EMISSION :+e-reerereererseremresreeesesseiuenesseisesesseseneeseseneeneenes 7
3.1.2 TEST EQUIPIMENT «vreeseeseusesssssese st 7
3.1.3 TEST PROGCEDURE -+veerveereerseersesreerteeteitteiteiteitteiteittesseeste st eeseeteeteseeste st e eseesaesteeeseeteesteesseennesteeseenns 7
3.1.4 DEVIATION FROM TEST STANDARD :+eeeervereereereesresuemremeiteaeeeeseeseenesneessesessesseesessessessesnssnesneensens 7
3.1.5 ENVIRONMENT CONDITIONS #-eereerrereereereereereesueesesesseaeesessessessessessessessessessessesessessesessssssssesssnsenes 8
316 TEST RESULTS «reveerveereeeresrveeremmessuensienteetentesteestesstesesessentssaesssessssseesseesessseesesaeesteetesteesteaneesaeeseereenes 8
3.2 RADIATED EMISSION (BELOW 1 GH2Z) srerereeeesemsemseemsomsesisisis s 12
3.2.1 LIMITS OF RADIATED EMISSION ::veeveereerreeruesreemeieeiuiitieitistensteseesteseessessesnssesesnsesnesssesneessesnennes 12
3.2.2 TEST EQUIPIMENT wrerrseessssssssesesseses s 12
3.2.3 TEST PROCEDURE «+-veeeereesseseeruestestetestentatestestestestssteste et ese e e e ess e easeseese e e eseese e e eseeseeeeseeseeneeneereens 12
3.2.4 DEVIATION FROM TEST STANDARD :+eoeereereesresimmumneiteseiteite st et sttt ene s 12
3.2.5 ENVIRONMENT CONDITIONS «everveerervereereereeeeesmesentesensesessessesesseseesseseessssessessessessessessesssssesseseens 13
3.2.6 TEST RESULTS reveererereereesresuessesueuessentestatesteseeseeseeseesesseesessessessessesaesaessessesssesesaessessesessensenseseessesseseans 13
3.3 RADIATED EMISSION (ABOVE 1 GH2Z) «wreeeererreeesessumesemsiisiicisiis i 21
3.3.1 LIMITS OF RADIATED EMISSION ::+eeveereerreeruesreemeiemsuenieitinsesteeseeseeseesseesessssesesnsssnesssssneensesnsennes 21
3.3.2 TEST EQUIPIMENT #seseseessessussussessessesses et 21
3.3.3 TEST PROCEDURE «+++eereeveerserseesseertenteettinteenteestenteenteeseenseseesseensesseessesesssesssessesssessessesssessesssesssessesnes 21
3.3.4 DEVIATION FROM TEST STANDARD :+eoeeeerresresmsumsesenteiteiestesseste sttt enens 22
3.3.5 ENVIRONMENT CONDITIONS --veeveererrereerurreeeereaseaesseeestestestestetesaeeesesesesseesessesseesessessesseesessesnns 22
3.3.6 TEST RESULTS «eveevereesersessesumssmstetenteitesiete st et e et ettt et eteste s eteebeebe et e be st e st e et et e st e ee et e te e ensese e enaeseens 22
4.0 PHOTOGRAPHS OF THE TEST CONFIGURATION reereereeeresreeremementenreineeieiesensessessessesseesesnesseeneeseneeneens 30
4.1 POWER-LINE CONDUCTED EMISSION :+eereereereereesreruemresenseaeaeasessessessessessessessesseenesnseaesssssesnessssneeneens 30
4.2 RADIATED EMISSION (BELOW 1 GHZ) ereereerersersesemmmemsemsiiniisiiciicis s 32
4.3 RADIATED EMISSION (ABOVE 1 GHZ) rrereereereereeememnssnsiisiisisisisc e 36
50 PHOTOGRAPHS OF EUT ................................................................................................................................ 40

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.



zZ @ LG

ERICSSON

Report No : LGN1-2012021

Page 3 of 46

1.0 GENERAL INFORMATION

1.1 CLIENT INFORMATION

Applicant

Ericsson-LG Co., Ltd.

Address of Applicant

LG R&D Complex. 533, Hogye-dong, Dongan-gu,
Anyang-si, Gyeonggi-do, 431-749, Korea

Manufacturer

Ericsson-LG Co., Ltd.

Address of Manufacturer

LG R&D Complex. 533, Hogye-dong, Dongan-gu,
Anyang-si, Gyeonggi-do, 431-749, Korea

1.2 TEST LABORATORY

Name and Address

Ericsson-LG Co., Ltd.
299, Gongdan-dong, Gumi-si, Gyeongsangbuk-do, Korea

Telephone Number

+82 54 460 7187

Fax. Number

+82 54 460 7187

E-Mail

chan.moon®@ericssonlg.com

1.3 GENERAL INFORMATION OF EUT

Brand Name Ericsson-LG
Product Name IP Gigabit Video Phone
Model Name LIP-9070

Serial No. Prototype

Test Voltage
(Used Adaptor)

Input : AC 110 V, 60 Hz
Qutput : DC 48 V, 0.3 A

Test Voltage

(Used POE) DC +48 V
This phone is IP Gigabit Video Phone which is operated by POE or
Adaptor.

Description It is Gigabit Internet Protocol Phone designed to support hosted

telephony service and video «calls service over a managed IP
network.

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.
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1.4 OPERATION MODES AND CONDITIONS

Operating Mode Operating Condition

Mode 1 - Used Adaptor

We made Video Calls with AE and Ping Test for PC Port.

Mode 2 - Used POE Mode

We made Video Calls with AE and Ping Test for PC Port.

Mode 3 - Used Adaptor

We made Bluetooth Calls with AE and Ping Test for PC Port.

Mode 4 - Used POE Mode

We made Bluetooth Calls with AE and Ping Test for PC Port.

1.5 PERIPHERAL EQUIPMENT

Description Model Serial No. Manufacturer
1P Gigabit(E\L/Ji_(r:I)eo Phone LIP-9070 Prototype Ericsson-LG
Advanced Smart 24 Port ;

GE POE Switch ES-2024GP LN11160030 Ericsson-LG
IP PABX MFIM600 Prototype Ericsson-LG
Laptop LS70 Express 604KIKX024469 LG Electronics Inc.
IP Gigabit Video Phone LIP-9070 Prototype Ericsson-LG
Bluetooth Earset BT2010 004NYDAO0098 Jabra
1.6 INPUT/OUTPUT PORTS
Name Type* Cable Length Cable Type Comments
Main Power Input DC 15m Unshielded Connected to Adaptor
LAN TP 15 m Unshielded Connected to ES-2024GP
PC TP 15 m Unshielded Connected to Laptop

* Type:

AC - AC Power Port, DC - DC Power Port, N/E - Non-Electrical

TP - Telecommunication Port

I[/O - Signal Input or Output Port (not involved in process control)

1.7 INTERNAL OPERATING FREQUENCIES OF EUT

Board Frequency Description
MBU 3276 KHz RTC
MBU 12 MHz CPU
MBU 13.824 MHz AUDIO
MBU 25 MHz LAN
MBU 400 MHz DDR

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.
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1.8 SYSTEM CONFIGURATIONS
<Not applicable - only applicable for system type EUT>
Description Model Serial No. Manufacturer
1.9 TEST CONFIGURATIONS
Chamber Inside 1 EUT
2. Laptop
3. PoE Switch
Table 4. LIP-9070
|1

——— : Power Line

. : Adaptor

A : Grouand

(o] [

~ A~
—
oog
oog

B Operation conditions :

The EUT is provided 48Vdc by adapter or PoE of Switch.
It has two RJ45 ports. One is LAN port and the other is PC port. LAN port was connected to
PoE Switch and PC port was connected to the Laptop PC. Laptop PC was on ping test to the
PoE Switch via EUT.

The MFIM600 operates as the exchanger by connecting to PoE Switch.
To test the call status for Bluetooth headset with another Video Phone, first Bluetooth headset

is paired with EUT.

And Video call or Bluetooth call were maintained between EUT and another Video Phone.

1.10 MODIFICATIONS

There was no modified item during the test.

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.
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2.0 TEST SUMMARY
Test Type Standard Result Remarks
Conducted Emission PASS 150 kHz ~ 30 MHz
) e FCC Part 15 Subpart B, Class B,
Radiated Emission ICES-003:2004, PASS 30 MHz ~ 1 GHz
ANSI C63.4-2009, CISPR 22:2008
Radiated Emission PASS 1 GHz ~ 6 GHz
The highest emission observed was
at 8.0386 MHz for conducted emission with a AV margin of 8.66 dB,
at 190.15 MHz for radiated emission with a Q.P margin of 3.06 dB (Mode 3).

Remark:
The EUT Has been tested / evaluated and passed the above standards without modification.

2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2.

Measurement Frequency Uncertainty
Conducted Emission 150 kHz ~ 30 MHz 248 dB
30 MHz ~ 300 MHz 512 dB

Radiated Emission

300 MHz ~ 1000 MHz 3.38 dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a converge factor of k=2.

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.
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3.0 EMISSION TEST
3.1 POWER-LINE CONDUCTED EMISSION
3.1.1 UMITS OF POWER-LINE CONDUCTED EMISSION
- Frequency Limit [dB(uV)]
[MHz] Quasi-peak Average
0.15 to 0.5 79 66
A
0.5 to 30 73 60
0.15 to 0.5 66 to 56 56 to 46
B 0.5 to 5 56 46
5 to 30 60 50

Note: The lower limit shall apply at the transition frequencies. The limit decreases linearly with
the logarithm of the frequency in the range 0.15 MHz to 0.5 MHz.

3.1.2 TEST EQUIPMENT

Equipment Model Manufacturer Serial No. D;;ilﬂ:i?osf Used
EMI Test Receiver ESU26 ROHDE&SCHWARZ 100368 2012.11.25 X
EMI Test Receiver ESI26 ROHDE&SCHWARZ | 834000/002 2012.11.25 [

LISN 3825/2 EMCO 9502-1944 2013.03.30 O
LISN 3825/2 EMCO 9502-2334 2013.08.17 X

3.1.3 TEST PROCEDURE

a. The EUT was placed 0.4 m from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs
provide 50 Q / 50 pH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted

interference.

¢. The frequency range from 150 kHz to 30 MHz was searched. Emission level under limit -20 dB

was not reported.

3.1.4 DEVIATION FROM TEST STANDARD

No deviation.

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.
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3.1.5 ENVIRONMENT CONDITIONS
Test Site Shield Room
Temperature 23 °C
Humidity 57 % R.H.
Atmospheric Pressure 1009 hPa
3.1.6 TEST RESULTS
INPUT POWER 110 Vac, 60 Hz 6 dB BANDWIDTH 9 kHz
DATE OF TEST 2012.09.03 TEST MODE Mode 1
Corr. Factor [dB] Quasi-Peak Average
Freq. LINE
[MHZz] LISN Cable Limit Level Margin Limit Level Margin
[dB(uV)] | [dB(uV)] (dB] [dB(uV)] | [dB(uV)] [ [dB]
0.3449 0.04 0.06 HOT 59.08 46.18 12.90 49.08 39.39 9.69
0.4000 0.04 0.05 HOT 57.85 45.18 12.67 47.85 37.69 10.16
0.7554 0.03 0.06 HOT 41.19 14.81 35.49 10.51
56 46
4.1550 0.03 0.14 HOT 42.04 13.96 35.98 10.02
8.0308 0.05 0.19 HOT 45.49 14,51 40.28 9.72
13.3216 0.11 0.25 NEU 43.86 16.14 37.32 12.68
60 50
21.4700 0.07 0.28 HOT 46.32 13.68 33.21 16.79
23.2460 0.11 0.30 NEU 46.02 13.98 39.08 10.92

* Margin = Limit — Level
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INPUT POWER 110 Vac, 60 Hz 6 dB BANDWIDTH 9 kHz
DATE OF TEST 2012.09.03 TEST MODE Mode 3
Corr. Factor [dB] Quasi-Peak Average
Fregq. LINE . . - g
[MHz] LISN Cable Limit Level Margin Limit Level Margin
[dBuV)] | [dB(uV)] [dB] [dB(uV)] | [dB(uV)] [dB]

0.3600 0.04 0.06 HOT 58.73 46.01 12.72 48.73 39.98 8.75
0.4059 0.04 0.05 HOT 57.73 43.05 14.68 47.73 36.06 11.67
0.7566 0.03 0.06 HOT 56 39.28 16.72 46 33.82 12.18
8.0386 0.05 0.19 HOT 46.74 13.26 41.34 8.66
20.8056 0.06 0.27 HOT 46.37 13.63 38.79 11.21
21.1760 0.09 0.28 NEU 60 46.79 13.21 50 39.77 10.23
21.8471 0.07 0.29 HOT 47.74 12.26 40.18 9.82
22.0260 0.10 0.29 NEU 46.56 13.44 39.01 10.99

* Margin = Limit — Level
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3.2 RADIATED EMISSION (BELOW 1 GHz)

3.2.1 UMITS OF RADIATED EMISSION

Frequency Limit [dB(uV/m)]

[MHz] Class A (10 m) Class B (10 m)
30 ~ 230 40 30
230 ~ 1000 47 37

3.2.2 TEST EQUIPMENT

Equipment Model Manufacturer Serial No. Dg;itl?r:i?or?f Used
EMI Test Receiver ESU26 ROHDE&SCHWARZ 100368 2012.11.25 O
EMI Test Receiver ESI26 ROHDE&SCHWARZ | 834000/002 2012.11.25 X
BiconiLog Antenna 31428 EMCO 9910-1432 2013.08.24 ]
Biconical Antenna VHA9103 SCHWARZBECK BI-02 2012.10.15 X
Log-periodic Antenna | UHALP9107 SCHWARZBECK 1426 2012.10.15 X

3.2.3 TEST PROCEDURE

a. Radiated emission testing was performed at a 10 meters semi-anechoic chamber. The EUT was
placed on a turntable top 0.8 m above ground. The table rotated 360 degrees to determine
the position of the highest radiation.

b. EUT was set 10 meters from the EMI receiving antenna, which was mounted on a
variable-height antenna tower.

c. The antenna height was varied between 1 meter and 4 meters above ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
were set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0
degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

NOTE: The IF bandwidth of test receiver is 120 kHz for quasi-peak detection (QP) at frequency
below 1 GHz.

3.2.4 DEVIATION FROM TEST STANDARD
No deviation.
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3.2.5 ENVIRONMENT CONDITIONS

Test Site 10 m Semi-anechoic Chamber
Temperature 24 °C
Humidity 45 % R.H.
Atmospheric Pressure 1008 hPa
3.2.6 TEST RESULTS
TEST DISTANCE 10 m 6 dB BANDWIDTH 120 kHz
DATE OF TEST 2012.08.31 TEST MODE Mode 1
Freq. Pol. A;;egn;ta :ra\zllee Cor Fedor Eee\?edl Limit Level Margin
[MHz] [ml ©) Antenna [ Cable [dB(uV)] [dB(uV/m)] [ [dB(uV/m)] [dB]
[dB/m] [dB]
3310 | V 1.00 0 17.34 0.78 6.60 24.72 5.28
5310 | V 3.05 92 10.08 1.00 15.24 26.32 3.68
7330 | V 221 299 6.47 118 14.49 22.14 7.86
100.80 H 3.16 360 10.36 1.38 8.93 ¥ 20.67 9.33
11705 | V 1.00 292 1251 149 10.67 24.67 5.33
19145 | V 1.00 353 16.03 1.98 8.78 26.79 321
25240 | V 1.00 360 16.98 219 13.87 33.04 3.96
25720 | V 1.00 0 17.17 2.22 13.80 37 33.19 381
800.00 H 1.00 346 22.97 4.07 5.40 3244 4.56

* Polarization (Pol): H = Horizontal, V = Vertical

* Margin = Limit — Level

* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB]
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- HORIZONTAL (Mode 1)
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TEST DISTANCE 10 m 6 dB BANDWIDTH 120 kHz

DATE OF TEST 2012.04.25 TEST MODE Mode 2
Freq. Pol. AHn;e;;ta Z?‘ZE corr Tactor E:j:: Limit Level Margin
[MHz] ] 5 Antenna | Cable [dB(uV)] [dB(uV/m)] | [dB(uV/m)] [dB]

[dB/m] [dB]

31.08| V 1.00 0 15.55 0.78 7.19 23.52 6.48
3360 | V 1.00 325 14.16 0.79 6.84 21.79 821
5948 | V 2.98 0 6.19 1.06 11.31 18.56 11.44
105.60 \Y 1.00 281 7.21 142 15.56 ¥ 24.19 581
12836 | V 1.00 4 6.40 1.58 13.75 21.73 8.27
17294 | V 1.00 360 9.12 1.85 10.71 21.68 8.32
29184 | H 346 12 13.29 242 17.43 33.14 3.86
408.00 | H 221 58 16.60 2.89 13.58 37 33.07 3.93
436.80 | H 212 261 17.24 3.00 11.93 3217 4.83

* Polarization (Pol): H = Horizontal, V = Vertical
* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB]

* Margin = Limit — Level
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- HORIZONTAL (Mode 2)
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TEST DISTANCE 10 m 6 dB BANDWIDTH 120 kHz

DATE OF TEST 2012.08.31 TEST MODE Mode 3
Freq. Pol. AHn;e;;ta Z?‘ZE corr Tactor E:j:: Limit Level Margin
[MHz] ] 5 Antenna | Cable [dB(uV)] [dB(uV/m)] | [dB(uV/m)] [dB]

[dB/m] [dB]

3350 V 1.00 0 17.18 0.79 7.19 25.16 4.84
5255] V 351 287 10.27 0.99 9.85 21.11 8.89
11045 V 1.00 81 11.63 1.45 11.11 24.19 5.81
11715 V 1.00 271 12.52 1.50 7.69 ¥ 2171 8.29
17505 V 1.00 327 15.57 1.86 6.73 24.16 5.84
190.15| V 1.00 334 15.99 197 8.98 26.94 3.06
25470 V 1.00 325 17.07 2.20 13.85 3312 3.88
25585| V 1.00 357 17.12 221 13.89 37 33.22 3.78
400.00 [ H 211 355 16.71 2.86 9.61 29.18 7.82

* Polarization (Pol): H = Horizontal, V = Vertical
* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB]

* Margin = Limit — Level
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TEST DISTANCE 10 m 6 dB BANDWIDTH 120 kHz

DATE OF TEST 2012.05.04 TEST MODE Mode 4
Freq. Pol. AHn;e;;ta Z?‘ZE corr Tactor E:j:: Limit Level Margin
[MHz] ] 5 Antenna | Cable [dB(uV)] [dB(uV/m)] | [dB(uV/m)] [dB]

[dB/m] [dB]

3064 | V 1.00 5 15.80 0.77 3.86 2043 9.57
3360 | V 1.00 15 14.16 0.79 544 20.39 9.61
11080 | V 1.00 51 6.76 1.46 18.18 30 26.40 3.60
166.17 \Y 1.00 339 8.92 181 14.52 25.25 475
18239 | V 1.00 351 9.30 1.92 11.08 22.30 7.70
245.90 \Y 1.00 218 12.12 217 16.21 30.50 6.50
286.42 H 3.39 320 13.17 2.39 17.11 ¥ 32.67 433

*

*

Polarization (Pol.): H = Horizontal, V = Vertical
Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]

* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB]

* Margin = Limit — Level
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3.3 RADIATED EMISSION (ABOVE 1 GHz)

3.3.1 LUMITS OF RADIATED EMISSION
Limit [dB(uV/m
Class Frequency [dB(uV/m)]
[GHz] Peak Average
A (3 m) 1~6 80 60
B (3 m) 1~6 74 54

Note: The highest internal source of a EUT is defined as the highest frequency generated or used

within the EUT or on which the EUT operates or tunes.

If the highest frequency of the internal sources of the EUT is less than 108 MHz the
measurement shall only be made up to 1 GHz.

If the highest frequency of the internal sources of the EUT is between 108 MHz and 500 MHz,
the measurement shall only be made up to 2 GHz.

If the highest frequency of the internal sources of the EUT is between 500 MHz and 1 GHz
the measurement shall only be made up to 5 GHz.

If the highest frequency of the internal sources of the EUT is above 1 GHz, the measurement
shall be made up to 5 times the highest frequency or 6 GHz, whichever is less.

3.3.2 TEST EQUIPMENT

Equipment Model Manufacturer Serial No. DCuaeIit?rgEieor?f Used
EMI Test Receiver ESU26 ROHDE&SCHWARZ 100368 2012.11.25 |
EMI Test Receiver ESI26 ROHDE&SCHWARZ | 834000/002 2012.11.25 X

Horn Antenna 3115 EMCO 9202-3820 2013.09.08 X
Low Noise Amplifier | TK-LS1 TESTEK 110001 2013.08.17 X

3.3.3 TEST PROCEDURE

a

C.

. Radiated testing was performed at a 3 meters semi-anechoic chamber. The EUT was placed on

a turntable top 0.8 m above ground. The table was 360 degrees to determine the position of
the highest radiation.

. The EUT was set 3 meters from the EMI receiving antenna, which was mounted on a variable

-height antenna tower.
The antenna height was the center of the EUT. Both horizontal and vertical polarizations of the
antenna were set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
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was fixed to height at the center of the EUT and the rotatable table was turned from O

degrees to 360 degrees to find the maximum reading.
e. The test-receiver system was set to peak and average detects function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

NOTE: The resolution bandwidth and video bandwidth of test receiver is 1 MHz for peak and
average detection at frequency above 1 GHz.

3.3.4 DEVIATION FROM TEST STANDARD

No deviation.

3.3.5 ENVIRONMENT CONDITIONS

Test Site 3 m Semi-anechoic Chamber
Temperature 24 °C
Humidity 59 % R.H.
Atmospheric Pressure 1010 hPa

3.3.6 TEST RESULTS

TEST DISTANCE 3m 6 dB BANDWIDTH 1 MHz
DATE OF TEST 2012.09.04 TEST MODE Mode 1
Read Level . . Limit Level
e [dB(V)] . A.nt. Table Correction Factor dB@V/m)] | [dBuv/m)*
Pol.* | Height | Angle
[GHZ] | pea | Av ml | @ | At [Ceblef Amp o it av | peak | av
[dB/m] | [dB] [dB]
1.00799 | 55.61 | 54.12 \ 1.00 203 2416 | 6.20 | -45.09 40.88 | 39.39
74 | 54
1.19999 | 56.61 | 48.22 \Y 1.00 167 2481 | 6.69 | -44.94 4317 | 3478
* Polarization (Pol): H = Horizontal, V = Vertical
* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB] + Amp [dB]
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TEST DISTANCE 3 m 6 dB BANDWIDTH 1 MHz
DATE OF TEST 2012.05.17 TEST MODE Mode 2
Read Level . Limit Level
Ant. Table Correction Factor*
Freq. [dB(uV)] * . I [dB(uV/m)] | [dB(uV/m)]*
Pol.* | Height | Angle
[GHZ] 1 peak | Av [m] I I AV e
[dB/m] | [dB] [dB]
1.19989 | 54.86 | 44.67 \Y; 1.00 304 24.82 6.70 | -46.04 40.34 | 30.15
74 54
1.65162 | 56.63 | 42.87 V 1.00 57 26.35 792 | -45.59 4531 | 31.55

* Polarization (Pol): H = Horizontal, V = Vertical

* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB] + Amp [dB]
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TEST DISTANCE 3 m 6 dB BANDWIDTH 1 MHz
DATE OF TEST 2012.09.03 TEST MODE Mode 3
Read Level . Limit Level
Ant. Table Correction Factor*
Freq. [dB(uV)] * . I [dB(uV/m)] | [dB(uV/m)]*
Pol.* | Height | Angle
[GHZ] 1 peak | Av [m] I I AV e
[dB/m] | [dB] [dB]
1.19999 | 57.15 | 48.37 \Y; 1.18 182 24 .81 6.69 | -44.94 4371 | 34.93
74 | 54
1.60850 | 54.39 | 46.29 V 1.00 0 26.20 779 | -44.61 4377 | 35.67

* Polarization (Pol): H = Horizontal, V = Vertical

* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB] + Amp [dB]

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.




- Report No : LGN1-2012021
> @LG
ERICSSON Page 27 of 46

- HORIZONTAL (Mode 3)

Level [dB(#V/m)]
80

PK
70

60
AV

50

40

30

20
—— PK
10

AV

1G 2G 3G 4G 5G 6G
Frequency [Hz]

- VERTICAL (Mode 3)

Level [dB(#V/m)]
80

PK
70

60

AV
50

40

30

20

—— PK
10

AV

1G 2G 3G 4G 5G 6G
Frequency [HZ]

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.



zZ @ LG

ERICSSON

Report No :

LGN1-2012021

Page 28 of 46

TEST DISTANCE 3m 6 dB BANDWIDTH 1 MHz
DATE OF TEST 2012.05.17 TEST MODE Mode 4
Read Level . . Limit Level
e, (B (V)] . Ar\t. Table Correction Factor dB@V/m)] | [dBuv/m)*
Pol.* | Height | Angle
[GRZ] | peak | Av m] | ) | Ant | Cable Amp oo Av | Peak | AV
[dB/m] | [dB] [dB]

1.19999 | 5894 [ 4899 | V 1.00 175 | 2482 | 670 | -46.04 | 74 | 54 | 4442 | 3447

* Polarization (Pol): H = Horizontal, V = Vertical

* Level [dB(uV/m)] = Read Level [dB(uV)] + Correction Factor [dB/m]
* Correction Factor [dB/m] = Antenna Factor [dB/m] + Cable Factor [dB] + Amp [dB]

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.




- Report No : LGN1-2012021
> @LG
ERICSSON Page 29 of 46

- HORIZONTAL (Mode 4)

Level [dB(#V/m)]
80

PK
70

60

AV

50

40

30

20

—— PK
10

AV

1G 2G 3G 4G 5G 6G
Frequency [Hz]

- VERTICAL (Mode 4)

Level [dB(#V/m)]
80

PK
70

60

AV

50

40

0 Sl

20

—— PK

10

AV

1G 2G 3G 4G 5G 6G
Frequency [HZ]

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.



- Report No : LGN1-2012021
c @LG
ERICSSON Page 30 of 46

4.0 PHOTOGRAPHS OF THE TEST CONFIGURATION

4.1 POWER-LINE CONDUCTED EMISSION

- Mode 1_Front

- Mode 1_Rear
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- Mode 3_Front

- Mode 3_Rear
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4.2 RADIATED EMISSION (BELOW 1 GHz)

- Mode 1_Front

- Mode 1 _Rear
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- Mode 2_Front

- Mode 2_Rear
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- Mode 3_Front

- Mode 3_Rear
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- Mode 4_Front

- Mode 4_Rear

'
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4.3 RADIATED EMISSION (ABOVE 1 GH2z)

- Mode 1_Front

- Mode 1_Rear
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- Mode 2_Front

- Mode 2_Rear
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- Mode 3_Front

- Mode 3_Rear
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- Mode 4_Front

- Mode 4_Rear
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5.0 PHOTOGRAPHS OF EUT

- FRONT

- REAR
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- MAIN_BOARD_FRONT

- MAIN_BOARD_REAR
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- LCD_FRONT
- LCD_REAR

This form is only for use Ericsson-LG Co., Ltd. or by others according to special agreement with Ericsson-LG Co., Ltd.



- Report No : LGN1-2012021
> @LG
ERICSSON Page 45 of 46

- Key Pad_FRONT
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- Camera_FRONT

- Camera_REAR
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